
 

 

 
 
 
 
 
Energy Research and Development Division 

FINAL PROJECT REPORT 

DPRShield Water Treatment 
System for Failsafe Low-
Energy Direct Potable Reuse 

ER 

 

Gavin Newsom, Governor 
May 2023 | CEC-500-2023-014 

  



 

 

PREPARED BY: 
Erik Desormeaux, Dr. Olgica Bakajin, James Coyle, Chris Keith, Dr. Valentin Lulevich, 
Dr. Ravindra Revanur, Dr. Iljuhn Roh, Dr. Jennifer Klare, Charles Benton, Wayne Wee 
and other past and current employees of Porifera, Inc. 
Dr. William Mitch, Alex Anna Szczuka, and Yi-Hsueh Brad Chuang of Stanford University 
Dr. Han Gu and Dr. Megan Plumlee of Orange County Water District 
Greg Wetterau and Carl Lundin of CDM Smith 

Porifera Inc. 
1575 Alvarado Street 
[...]
The Natural Resources Defense Council and the Pacific Institute (NRDC&PI, 2014) 
estimated for California “that the water reuse potential (…) ranges from 1.9 million to 
2.5 million AFY. Approximately 64 percent of the water reuse potential is from 
residences; the remainder is from commercial businesses and institutions (21 percent) 
and industry (15 percent). Some of this reuse is already occurring. According to a 
recent state survey, recycled water use in California is 670,000 AFY. Thus, the potential 
for additional water reuse in California today is 1.2 million to 1.8 million AFY (NRDC&PI, 
2014).” Therefore, the maximum estimated potential for potable reuse for residential 
and commercial reuse is on the order of 1 to 1.5 million AFY (85 percent of 1.2 to 1.8 
million AFY) of wastewater that was not reused at the time of the survey. 
 
On average, we expect our technology to save between 1-10 kWh per every 1,000 
gallons reused for most potable reuse applications based on savings compared to other 
potable reuse technologies, long distance State Water Project transfers, and seawater 
desalination. 
 
If we assume that 20% of the 1 million AFY (178.5 million gallons/day) of new municipal 
wastewater is reused in California at an average of 3 kwh/1000 gal of energy savings 
on average per project, then the total energy savings would equate to approximately 
195,000 MWh/year with an associated emissions reduction of 64,000 metric tons of CO2 
emissions. 

Estimate 2: Energy Offsets Versus Other New Water Supply 
Alternatives (Bottom Up) 
The second approach is to make assumptions about how increased potable reuse can 
offset higher energy requirements from other alternative new water supplies such as 
seawater desalination and increased long distance State Water Project transfers. Table 
11 provides a summary of the estimates for estimated capacities and assumed offsets. 



 

78 

Table 11: Competing Water Resources that can be Offset by Increased 
Potable Reuse 

Water Resource Total Estimated 
Capacity 

Assumed 
Percentage 

Offset 

Assumed offset 
Capacity for 
Calculations 

Planned Seawater 
Desalination 
Projects in CA1 

514 million gallons 
per day 

(576,000 AFY)1 

33% 170 million gallons per 
day (192,000 AFY)  

California Urban 
Water Use Offset 
from Long 
Distance SWP 
Transfers 

8.1 billion gallons 
per day  

(9.1 million AFY) 

5% 406 million gallons per 
day (455,000 AFY) 

1: Approximately 50 million gallons per day has already been implemented with additional 
projects in the works including projects in Monterey County. 

2: Assumes this SWP water can be used near point of origin for significantly less energy. 

Source: Porifera, Inc. 

If we assume that 33 percent of the planned seawater desalination plant capacity were 
offset by DPRShield, the energy savings would equate to approximately 613,000 
MWh/year. While if 5 percent of urban water that comes from SWP transfers were 
offset by DPRShield, the energy savings would equate to approximately 711,000 
MWh/year. 

Summary 
Table 12 provides a summary of these different scenarios and the associated energy 
and emissions savings. 
  



 

79 

Table 12: Estimated Energy and Water Saving Benefits to Ratepayers 

Scenario Percent 
Converted 
to Potable 

Reuse 

Annual 
Capacity 

Unit Energy 
Savings 

Assumption 

Annual 
Savings 

1 million AFY available for 
reuse 

20% 200,000 
AFY 

3 kWh/1000 
gallons 

195,000 MWh 
and 64,000 

metric tons of 
CO2 emissions 

514 mgd of planned 
seawater desalination 
plants 

33%  192,000 
AFY 

9.9 kWh/1000 
gallons 

613,000 MWh 
and 203,000 
metric tons of 
CO2 emissions 

9.1 million AFY urban 
water use from State 
Water Project 

5% 455,000 
AFY 

4.9 kWh/1000 
gallons 

711,000 MWh 
and 235,000 
metric tons of 
CO2 emissions 

Source: Porifera, Inc. 

Underlying Assumptions for Top Down Energy Savings 
Assumptions for supporting our projected growth rates include: 

• DPRShield would save 3 kWh per 1000 gallons on average vs. competing 
alternatives. 

• 178.5 million gallons per day. 3 kWh times 1785 units of 1000 gallons *365 days 
= 195,457,500 kWh/year = 195,457 MWh/year. 

Underlying Assumptions for Bottom Up Energy Savings 
• DPRShield would save 9.9 kWh per 1000 gallons on average vs. seawater 

desalination and offset 33 percent of the planned 514 mgd of planned SWRO 
facilities in CA. 

• DPRShield would save 4.9 kWh per 1000 gallons on average vs. long distance SWP 
transfers and offset 5 percent of urban water use from this source. 

Other Assumptions for All Energy Savings 
• Emissions factor (CO2): 0.73 pounds CO2 saved per kWh saved and 2204 pounds 

per metric ton. 
• There is increasing economic pressure to conserve water & energy resources. 
• Strategic partnering with a large company will accelerate market penetration. 
• DPRShield technology will be improved for reliable, mostly unmanned operation. 
• A portion of California cities planning drought mitigation projects would implement 

DPR and DPRShield technology provides an easier way to permit DPR projects. 



 

80 

Note that key assumptions for energy and emissions calculations are based on the 
relevant results and conclusions from the pilot results while also incorporating efficiency 
improvements expected from scaling up the process from pilot-scale to commercial 
scale. 

Benefits and Conclusions 
The benefits for implementing DPRShield technology for potable reuse in California may 
provide significant energy reductions, CO2 emissions, and other benefits compared to 
addressing droughts and water shortages with more energy intensive alternatives. 
Based on the estimates summarized above, it is estimated that implementing DPRShield 
technology at significant scale could offset on the order of 200,000 to 600,000 MWh per 
year and 60,000 to 200,000 metric tons of CO2 emissions. 
 
This obviously assumes that DPRShield technology can address key regulator concerns, 
work as or better than expected, and be selected for DPR projects over competing DPR 
technologies. It also is based on the following assumptions: 

• More DPR projects will either maintain average water costs or limit future 
increases. 
Assumption: more water reused = greater water sustainability and lower 
statewide costs. 

• DPRShield will address some regulator and public concerns to improve DPR 
permitting. 
Assumption: fail-safe barrier and improved real-time monitoring = improved 
story & data. 

• More potable reuse will lead to less electricity demand than seawater 
desalination. 
Assumption: reduced electricity demand = lower projected future demand. 

• More potable reuse will decrease groundwater pumping and surface water 
diversions. 
Assumption: less water diverted = more water for hydroelectricity and the 
environment. 

If these assumptions turn out to be correct and even a portion of the energy and 
emissions reductions are realized, then it would provide benefits to California ratepayers 
that would be both direct and indirect. 

 
Direct benefits include the potential for lower cost of power and water, while indirect 
benefits may include: 

• Increased water availability during droughts while increasing safety of the water 
supply. 

• Improved permitting success of potable and advanced treatment reuse projects. 



 

81 

• Improved groundwater and surface water resources due to increased reuse. 
• Decreased diversions from rivers and reservoirs equals more water available: 

o to generate hydroelectric power, 
o for power plant hybrid cooling projects, 
o and environmental benefits environmental benefits related to water 

temperature, such as improved native fish and wildlife habitat. 
• Potable reuse equals softer and less salty water than typical non-potable recycled 

water; soft water improves energy efficiency of cooling towers, boilers, 
refrigeration, and other industrial and commercial equipment. 

• Reduced energy demand and emissions and associated savings n terms of 
infrastructure. 

• Stable economy due to industry benefiting from consistent water availability and 
pricing. 

• Potential for reliable sources of potable reuse water for new developments or 
rural areas that require satellite treatment systems.  

• Associated increases in local, state and federal tax income. 
• Reduce the electrical energy, chemicals, maintenance, and overall cost of potable 

reuse of wastewater. 

If demonstrated at sufficient scale, this work will accelerate broad technology adoption 
of DPRShield across California, resulting in energy savings and more water reuse. 



 

82 

LIST OF ACRONYMS 

Term  Definition 
AOP advanced oxidation potential 
BOD biological oxygen demand 
°C Celsius 
CCRO closed circuit reverse osmosis 
COD chemical oxygen demand 
DBP disinfection biproduct 
DP differential pressure 
DPR direct potable reuse 
ECOC emerging contaminants of concern 
EPA Environmental Protection Agency 
EPIC Electric Program Investment Charge  
ERD energy recovery device 
°F Fahrenheit 
FPW final product water 
FO forward osmosis 
GAC granular activated carbon 
Gal Gallons 
gpm gallons per minute 
GWh gigawatt hours 
GWRS Groundwater Replenishment System 
HAA ten haloacetic acids  
HAMs four haloacetamides 
HALs Haloacetaldehydes 
HANs Haloacetonitriles 
HKs Haloketones 
HNMs Chloropicrin 
I-THMs iodinated trihalomethanes 
IPR indirect potable reuse 
kg/l kilograms per liter 
kWh kilowatt hours 
Lb Pounds 



 

83 

Term  Definition 
LMH liters per square meters per hour 
MBR membrane bioreactor 
LRV log reduction value 
M&V measurement and verification  
m2 meter squared 
MCL maximum contaminant levels 
MF Microfiltration 
mg/L milligrams per liter 
mS Microsiemens 
mS/cm microsiemens per centimeter 
MTCO2 metric tons of carbon dioxide 
NAs Nitrosamines 
NDMA n-nitrosodimethylamine 
OCSD Orange County Sanitation District 
OCWD Orange County Water District 
ppb parts per billion 
R&D research and development 
RO reverse osmosis 
ROC reverse osmosis concentrate 
RSF reverse salt flux 
SWP state water project 
SWRO seawater reverse osmosis 
TDS total dissolved solids 
TOC total organic carbon 
TSS total suspended solids 
THM Trihalomethanes 
UF Ultrafiltration 
USBR U.S. Bureau of Reclamation 
UVAOP ultraviolet advanced oxidation process 
V Volt 
Wh watt hours 
Wh/gal watt hours per gallon 
WWTP wastewater treatment plants 



 

84 

 



 

85 

REFERENCES 

Agus, E., and Sedlak, D.L. 2010. Formation and fate of chlorination by-products in 
reverse osmosis desalination systems, Water Res 44, 1616-1626. 

Chuang, Y.H., Szczuka, A., and Mitch, W.A. 2019. Comparison of Toxicity-Weighted 
Disinfection Byproduct Concentrations in Potable Reuse Waters and Conventional 
Drinking Waters as a New Approach to Assessing the Quality of Advanced 
Treatment Train Waters. Environ. Sci. Technol. 53, 3729-3738. 

Cooley,  H., and Heberger, M. 2013. Key Issues for Seawater Desalination in California 
Energy and Greenhouse Gas Emissions, Pacific Institute May 2013. 

Diffenbaugh, N.S., Swain, D.L., and Touma, D. 2015. Anthropogenic warming has 
increased drought risk in California, PNAS 112: 3931-3936. 

EPA (U.S. Environmental Protection Agency). 2012a. Guidelines for Water Reuse. 
EPA/600/R-12/618. Washington D.C. 

Marron, E.L., Mitch, W.A., Gunten, U.V., and Sedlak, D.L. 2019. A tale of two 
treatments: the multiple barrier approach to removing chemical contaminants 
during potable water reuse. Acc. Chem. Res. 52, 615-622. 

Mosser’s., Ekstrom, J., and Franco, G. 2012. CEC Publication #CEC-500-2012-007 

National Research Council. 2012. Water Reuse: Potential for Expanding the Nation’s 
Water Supply Through Reuse of Municipal Wastewater, (Council, N.R., Ed.), 
National Academies Press, Washington, D.C. 

NRDC (Natural Resources Defense Council). 2004. Energy Down the Drain; The Hidden 
Costs of California’s Water Supply. 

NRDC&PI (Natural Resources Defense Council & Pacific Institute). 2014. Water Reuse 
Potential in California.. IB:14-05-e. http://www.nrdc.org/water/files/ca-water-
supply-solutions-reuse-IB.pdf 

Zeng, T., Plewa, M.J., Mitch, W.A. 2016. N-Nitrosamines and halogenated disinfection 
byproducts in US Full Advanced Treatment trains for potable reuse. Water 
Res. 101, 176-186. 

http://www.nrdc.org/water/files/ca-water-supply-solutions-reuse-IB.pdf
http://www.nrdc.org/water/files/ca-water-supply-solutions-reuse-IB.pdf


 

A-1 

APPENDIX A: 
Additional Supporting Data 

The water quality of the RO Concentrate that fed the pilot was quite variable in terms of 
foulants, but moderately stable in terms of osmotic pressure and salinity. 
Figure A-1 shows a typical variation in Total Organic Carbon (TOC) and electrical 
conductance (EC) (surrogate for salinity) of the RO Concentrate over a 3-week period. 
The TOC seems fairly stable during this period; however, there was a period in which 
fouling of the FO membrane increased more in a 12-hour period, than typically occurred 
over a 4 week period as shown in the increase in RO pressure in Figure A-2. The 
DPRShield pilot operated at a constant FO and RO permeate production, which meant 
that as the FO membrane fouled, the system would dose draw salinity as needed to 
maintain the permeate flow setpoint. This would cause the RO pressure to increase due 
to the higher RO feed salinity. 



 

A-2 

Figure A-1: Typical RO Concentrate Feed Salinity and Organic Loading 

 
Graph of RO Concentrate Conductivity (red) and Total Organic Carbon (blue) loading over a 3-
week period 

Source: Porifera, Inc. 



 

A-3 

Figure A-2: Graph of a High Fouling Event 

 
Source: Porifera, Inc. 

Figure A-3 shows a graph which indicates drops in the conductivity of the ROC stream 
at the GWRS in green. Drops in this graph typically correlate to the flush of one of the 
RO skids at the GWRS, which would introduce very low salinity ROP flush water into the 
ROC line. This low salinity (low osmotic pressure) feed water would cause rapid spikes 
in FO flux in the DPRShield system. For most FO+RO systems, this would not cause an 
issue because this would only cause the draw tank level to increase, however, this 
DPRShield pilot was configured to operate without a draw tank in an effort to reduce 
energy, reduce footprint, and improve draw overpressure reliability. Since the draw tank 
level could not increase, then the draw pressure would spike, which would signal the 
RO pump to increase speed to expel sufficient permeate to match the increase in water 
flow into the system from the FO. If the RO pump response time was not sufficient, the 
spike in draw overpressure would cause delamination in the FO membrane, which were 
difficult to troubleshoot without the presence of dye 



 

A-4 

Figure A-3: Graph of GWRS RO System Flush Events 

 
Source: Porifera, Inc. 

FO and RO membrane autopsies were performed occasionally to assist in troubleshooting 
of these issues. There was no apparent irreversible scaling or fouling present on the 
elements selected for autopsy, all of which had been cleaned (CIP) at least once, since 
a CIP was one of the first troubleshooting methods used when the RO Pressure had 
increased. Unfortunately, most membrane delamination events also showed up as 
increased RO pressure, since salt that leaked into the feed required a greater draw 
salinity to maintain a constant FO flux. 
 
Figure A-4 shows a SEM image of one of the FO membrane surface and its spacers 
from the first autopsy. The conclusions of the autopsy for an element that had run for 8 
weeks including one CIP were as follows: 

• The organic content of the foulant could not be determined as the membrane 
surface was virtually free of material. No reaction occurred during acid testing 
which is indicative of the absence of carbonates and metals. 

• Microbiological analysis identified small amounts of amorphous inorganic material 
(e.g., clay), particles and biological material. 

• Energy Dispersive Spectroscopy (EDS) identified sodium as the primary inorganic 